
BEFORE THE IIILLINOISPOLL1J5I/I~ CONTROL BOARD

jj \/r ~~IL3
CITY OF CHARLESTON, ILLINOIS, )

)
Petitioner, )

)
v. ) PCB 04-111

)
)

ILLINOIS ENVIRONMENTAL )
PROTECTION AGENCY, )

)
Respondent, )

NOTICE OF FILING

To: Illinois Pollution Control Board
100WestRandolphStreet
JamesR. ThompsonCenter
Suite 11-500
Chicago,Illinois 60601-3218

Illinois Environmental Protection Agency
1021 NorthGrandAvenueEast
P.O.Box 19276
Springfield, Illinois 62794-9276

PLEASE TAKE NOTICE that I havetoday filed with the Office of the Clerk of the

Pollution ControlBoard, SubstituteExhibits to theVariancePetitionpreviouslyfiled hereinsaid

exhibitsbeingattachedheretothis Notice.

Brian L. Bower
City Attorney
600 JacksonAvenue
[...]
2. Achieved 95% of readings under 0.544 NTU’s in all 22 months.



CITY OF CHARLESTON, ILLINOIS
WATER TREATMENT PLANT IMPROVEMENTS

ENGINEER’S DESIGN SUMMARY

PREPARED BY:

CRAWFORD, MURPHY & lILLY, INC.
2750 West Washington Street

Springfield, Illinois 62702

JUNE, 2003



INTRODUCTION

ExecutiveSummary
The City of Charleston, Illinois retained Crawford, Murphy & Tilly, Inc. (CMT) to
evaluate improvements to the Charleston Water Treatment Facilities that are
necessary in order to reliably meet current and future water production demand
and address the taste and odor issues confronting the City of, Charleston. In
addition, future regulatory restrictions, associated with the pending turbidity limit
of 0.3 NTU promulgated under tile Interim Enhanced Surface Water Treatment
Rule (IESWTR) could present compliance related problems for the existing
facilities. The improvements will also address deficiencies associated with
certain treatment processes that could impact the facility’s ability to consistently,
safely and reliably meet applicable drinking water standards.

Included in this Engineer’s Design Summary is a summary of the proposed
improvements for providing increased capacity to meet future needs, reliablymeet required drinking water standards and address problems associated with

taste and odor.

Background — Existing Facility
The City of Charleston has been providing potable water for over 100 years. The
existing water treatment plant was constructed in 1964, and since the original
construction has received two major upgrades. Several deficiencies have been
identified associated with certain treatment processes that could impact the
facility’s ability to consistently, safely and reliably meet applicable drinking water
standards. The most significant deficiencies associated with the existing
treatment facilities are:

• The existing raw water pumping station structure is in poor condition.

• The existing raw water pumps are old, are near the end of their useful
service life, and should be replaced. The two. pumps are both constant
speed type, resulting in intermittent operation of the treatment facilities
when water demand is less than the capacity of the smaller pump. Such
operation has been shown to reduce the performance ‘of the plant. In
addition, based upon future growth projections the firm pumping capacity
will need to be increased to meet future demand.

• The existing raw water intake structure is located in an area of the lake
that has experienced siltation. The conditions at the existing intake
structure result in reduced performance with only the highest intake
screens capable of providing service. This condition affects both the
quality and quantity of raw water available to the treatment plant.

• The plant’s existing piping configuration does not allow for positive flow
split to the three existing lime softening basins, resulting in unequal
distribution of the hydraulic loading among the basins. The piping
configuration also is likely to result in inaccurate flow measurement.

• The existing plant has only one. lime feed system. No back-up system is
available, and in the event of a system failure lime must be fed manually.

J\Ch~rlcston\O2O79OI\IProjMan\char1c~tondesignsummary.doc I



• The existing lime softening basins are not covered and are exposed to
the elements. Debris that enters the tanks (leaves, etc.) causes
intermittent plugging of the sludge lines. The equipment has needed a
high degree of maintenance.

• ‘ The existing recarbonation basin is inadequately sized, and the current
piping configuration is likely resulting in short-circuiting.

• The existing filters have shallow wash water troughs, resulting in either
insufficient cleansing of the filter media or loss of media over the weirs
during backwashing.

• The existing high service pumps require a high level of maintenance. The
smallest pump will not meet the system demands and is rarely used.
Under certain conditions the pumps experience priming problems. In
addition, based upon future growth projections the firm pumping capacity
will need to be increased to meet future demand.

• The existing chemical feed building does not currently have adequate
ventilation. Also inadequate are visual and audible alarms for emergency~
situations.

• A high percentage of electrical and control equipment at the plant is in
poor condition. Certain areas could be considered potentially hazardous.

• Taste and odor problems have not been resolved.

The high cost to maintain the existing facility, coupled with the numerous
concerns mentioned above, have prompted the City to construct a new water
treatment plant that will ensure adequate treatment as growth continues over the
next 20 years. Construction of a new plant will allow the existing facilities to
remain in service while new facilities are built, with no lapse in water quality or
availability. In addition, the end result will be a totally new facility with state-of-
the-art technology.

Design Basis
The following is a summary of the basis of design associated with the proposed
WTP improvements. The following values are based upon design year 2025.

Current minimum dailydemand 1.00 MGD
Current average daily demand 1.60 MGD
Design maximum daily demand 4.50 MGD
Design minimum daily demand 1.00-1.50 MGD
Design average daily demand 3.25 MOD

Raw water data collected from January 2000 to September 2002 was analyzed
to verify the percentage of time raw water is pumped to the existing treatment
plant for various flow ranges. This data is presented in Table I — Raw Water
Data January 2000 —August 2002.

The design maximum daily demand of 4.50 MOD is at the request of the City to
maximize the economy of scale when constructing a new water treatment plant.

J:\CharIcston\O2O79O1~IPrOjMan\CharlCStOfldesignsununary4oc 2



CMT discussed the maximum daily demand of 4.50 MGD with IEPA personnel
during the early planning and design phases of the project. IEPA stated that 4.50
MOD appears to be conservative and more than adequate and that if this was an
SRF Loan project they would not be inclined to approve a design flow as high as
4.50 MGD. As such, the design maximum daily demand shall be 4.50 MGD.
Plant hydraulics were designed at 4.50 MGD. A copy of the hydraulic profile is
shown in Figure 1. S

The design minimum daily demand simply extends the range of the current
minimum daily demand.

The design average daily demand uses the average of the current peak to
average ratio from the last three years, which is 1.3812, and applies it to the

• design peak of 4.50 MGD to obtain the design average daily demand of 3.25
MGD.

Table I - Raw WaterData January 2000 — August 2002
~inOW

Tr~+~IFr~r~ ,

. .Time Period
0/
10

Occurrence
0/ f~ ,
,O ~ a ~i ~

Accumulated
01 £ ~i~ortime

<1.0 9 0.92 0.92 100.00
1.00-1.05 7 0.72 1.64 99.08
1.05-1.10 12 1.23 2.87 98.36
1.10-1.15 16 1.64 4.52 97.13
1.15 -1.20 22 2.26 6.78 95.48
1.20 -1.25 30 3.08 9.86 93.22
1.25 -1.30 37 3.80 13.66 • • 90.14
1.30 -1.35 52 5.34 18.99 86.34
1.35 -1.40 64 6.57 25.56 81.01
1.40 -1.45

.
52 5.34 30.90 74.44

1.45 -1.50 58 5.95 36.86 • 69.10
1.50 -1.55 56 5.75 42.61 63.14
1.55 -1.60 56 5.75 48.36 57.39
1.60 -1.65 58 5.95 54.31 51.64
1.65 -1.70 56 5.75 60.06 45.69
1.70 -1.75 66 6.78 66.84 39.94
1.75 -1.80 59 6.06 72.90 ‘ 33.16
1.80 -1.85 62 6.37 79.26 27.10
1.85 -1.90 54 5.54 84.80 • 20.74
1.90 -1.95 40 4.11 88.91 15.20
1.95 -2.0 36 3.70 92.61 11.09
2.0 - 2.05 18 1.85 94.46 7.39
2.05 -2.10 1 8 1.85 96.30 5.54
2.10 - 2.15 1 2 1 .23 ‘ 97.54 3.70
2.15 - 2.20 1 1 1 .13 98.67 2.46
2.20 - 2.25 6 0.62 99.28 1.33
2.25 - 2.30 4 0.41 99.69 0.72

> 2.3 3 0.31 ‘ 100.00 0.31
974 100.0

J:\Charleston\020790l\tProjMan\charlestondesignsummary.doc 3



SUMMARY OF PROPOSED IMPROVEMENTS

A summary of the proposed improvements is discussed below. Process
Chemistry is indicated in Figure 2 — Process Diagram. Figure 3 is a Process
Flow diagram indicating process flow through the proposed treatment plant.

RAW WATER PUMP STATION AND INTAKE
Raw Water Pumps Description: Raw Water Pumps are required to pump
untreated water from the reservoir to the Head Tank at the proposed treatment
plant. The difference in elevation of the normal pool at the reservoir and water
level in the Head Tank results in a high (static) head pumping application.

The Raw Water Pumps proposed are vertical turbine pumps piped in parallel.
Three pumps are proposed with one pump serving, as a backup should any
single pump need to be taken out of service. The pumps will be mounted on a
concrete slab and in a wet well. The controls, VFD’s and electrical appurtences
shall be housed in a new adjacent electrical building.

The location of the proposed Raw Water Pump Station is adjacent to the existing
raw water pump station.

Raw Water Line Description: A new 14 inch raw water line from the proposed
raw water pump station to the proposed water treatment plant location will be
constructed by the City of Charleston prior to the raw water pump station
construction. S . , .

Raw Water Intake Description: .A new raw water.intake is also proposed. The
new raw water intake will be constructed adjacent to the existing intake in the
same general vicinity of the water supply. The intake will include one intake
screen at a single elevation.

Prior to construction, the City of Charleston will have silt removed from the intake
basin. S

Raw Water Pumps Design Criteria:
Number of Pumps Three (3)
Horsepower (each) 150
Type of Pump . Vertical Turbine
Maximum Flow rate per pump 2.75 MGD
Turndown per pump 1.10 MGD
Raw Water Pump Station Rating 5.0 MGD

HEAD TANK .

Description: A Head Tank will be installed at the beginning of the treatment
process to serve as a chemical application point for Sodium Hypochlorite and
Alum. The Head Tank also serves to prevent air entrainment in the darifier,
backflow ofwater and is used to visually observe raw water.

J:\ChariestOn\O2O79OIMPCOJMSn\charICSEOn design summary.doc 4



Design Criteria:
Number of Head Tanks One (1)
Height 34 Feet
Diameter 6.0 Feet
Retention @ 4.5 MGD 1.59 Minutes

CLARIFIER-SOFTENER 0 •

Description: The softening process consists primarily of the clarifier and
recarbonation vessels.

A ClariCone reactor softening clarifier is one of the primary processes for the
proposed treatment plant improvements. This reactor is designed to treat
hardness, turbidity, iron, manganese, color, and odor. Water enters the lower
chamber of the clarifier through dual inlet pipes, which allows for optimum control

• ofwater velocity. Operators increase the velocity of incoming water by throttling
‘down a motor operated valve on the larger of the two influent pipes, which
increases the velocity through the smaller influent pipe.

Lime and anionic polymers are added in the clarifier where high stoichiometric
efficiency results from thorough mixing as water swirls around fixed mix blades
that protrude from the perimeter of the clarifier. As water rises and ‘the cone-
shaped section of the clarifier increases, a circular pattern develops with water
velocity decreasing. Particles then coagulate to form a sludge blanket. Excess
sludge overflows into an adjustable central concentrator and is drawn off as
required. Water jets are provided to assist in increasing the velocity and swirling
if required. ‘

By increasing the pH of the water to optimum levels, calcium and magnesium
precipitate out of the water. Typically, a reduction of radium of approximately 80-
90% is achieved through this process. S

Design Criteria:
Number of Clarifiers Two (2)
Diameter, 36.5 Feet
Height 29 Feet
Volume (Each) . 99,976 Gallons
Rise rate at max. diameter 1.49 gpm/SF’
Rise rate at sludge surface . ‘1.71 gpm/SF
Retention ~ 4.5 MOD 63.98 Minutes

CARBONATION VESSELS
Description: Carbonating the water reduces scaling and corrosion in
downstream unit processes and the distribution system by lowering the pH to
approximately 9.0. Water flows into the center of the top of the vessel and flows
downward in a spiral.

Carbon dioxide is stored outside of the building in a horizontal storage tank and
added near the base of the recarbonation vessels through fine bubble diffusers
forcing the falling water to mix with the rising carbon dioxide gas producing a
recarbonation efficiency of almost 100%.

J:\CharIeston\O2O79O1\tPrOjMan~ChaliestOfldesign,ummary.doc 5



Design Criteria:
Number of CO2 Storage Tanks One (1)
Capacity of CO2 Storage Tank 14 Ton Liquid
CO2 Feed Rate 150 lb./hr/recarb tank
Number, of Recarbonation Vessels Two (2)
Height , 29 Feet
Diameter 9.0 Feet
Volume (Each) 8,320 Gallons
Retention @4.5 MGD 5.32 Minutes
Inlet Velocity 5.04 Ft/S
Throat Velocity 1.10 Ft/S
Ave. Deceleration Velocity 0.15 Ft/S
Can Velocity 0.05 Ft/S

Note that carbon dioxide may also be added during the backwash process to
clean the porous plates on the underdrains of the filters.

OZONE TREATMENT
Description: Ozone is proposed to oxidize the water for taste and odor control.
Ozone shall be generated on site by vaporizing stored Liquid Oxygen (LOX) to a
gaseous stage (GOX) and then converting the oxygen to ozone.

LOX shall be stored outside in a 1,500 gallon storage tank. The, LOX shall flow
through ambient vaporizers, also located outside of the building, and LOX shall
be converted to GOX.

The GOXshall flow inside of the building to pressure reducing stations on the
ozone generators. The ozone generators shall convert GOX into ozone at the
production rates discussed herein. The ozone shall then flow outside of the
ozone generator room to the two pump/injector skids.

The ozone, with makeup water at approximately 10% of treated water, will be
pumped and injected directly into a pipe upstream of an ozone contact tank. The
makeup water will be supplied just upstream of the injection point, using
carbonated effluent. The ozone contact tank will be sized for 10 minutes
retention at 4.5 MOD. Approximately five minutes of contact will allow oxidation
to occur for taste and odor control and the remaining five minutes will allow for
decay of ozone such that treated water into the filters will have very little, if any,
ozone residual.

Although ozone will not be used for CT credit for the proposed treatment plant,
10 minutes of retention time will also position the City to use ozone’for CT credit
in the future should regulations allow and the City elect to do so.

Off-gases are vented from the ozone contact tanks to a demister that removes
any water in the off-gas. The off gas is heated to prevent condensation before it
is sent to a catalyst chamber to destruct the ozone, decomposing the ozone back
into oxygen. A blower then safely discharges the oxygen into the atmosphere.
All of the off gas components shall be pre-assembled on a single skid, and
installed in the ozone generator room.

J:\Charlestoe\0207901\tPmjMan\charlestondesignsununary.doc 6



A supplemental air system is also proposed to increase the nitrogen content in
the GOX prior to conversion to ozone. The supplemental air system shall consist
of two air compressors with filters, controls and other supplementary equipment.

Design Criteria: S

For taste and odor control, a range of 3.5-ppm average to 5-ppm maximum
ozone is typical. S S

Use 4.25 ppm, which is the average of 3.5 and 5.0 ppm.

4.5 MGD x 8.34 x4.25 ppm = 159 lb/day ozone, say 160 lb/day ozone

The concept is to use multiple pieces of equipment (two) combined to generate
and deliver .160 lb/day, with each individual piece of equipment capable of
accommodating the approximate minimum flow of 1.0 MGD up to 2.25 MOD.

Liquid Oxygen Storage
Number of Storage Tanks One (I)
Type Vertical Steel Pressure Vessel
Capacity 1,500 Gallon

AmbientVaporizers
Number ofVaporizers S , Two (2)

Ozone Generators
Number of Generators Two(2)
Ozone Production (per generator)

140 ppd@7%
100 ppd @ 10%
80 ppd © 12%

Nitrogen Boost System
Number of Compressors Two (2)

Pump/I niector Skids
Number of Skids Two(2)
Pumps per skid ‘ Two (2)
Treated water per pump/injector 781 gpm